Adding empagliflozin to sitagliptin plus metformin *vs.* adding sitagliptin to empagliflozin plus metformin as triple therapy in Egyptian patients with type 2 diabetes: a 12-week open trial

H.G. ZAKARAIA¹, H.F. SALEM², M.A.A. MOSTAFA³, A.M. ALI⁴, H. RABEA⁵

¹Clinical Pharmacy Department, Faculty of Pharmacy, University of Sadat City, Menoufia, Egypt ²Department of Pharmaceutics and Industrial Pharmacy, Faculty of Pharmacy, Beni-Suef University, Beni-Suef, Egypt

³Internal Medicine Department, Faculty of Medicine, October 6 University, Giza, Egypt ⁴Clinical Pharmacy Department, Faculty of Pharmacy, October 6 University, Giza, Egypt ⁵Clinical Pharmacy Department, Faculty of Pharmacy, Beni-Suef University, Beni-Suef, Egypt

Abstract. – OBJECTIVE: This study aimed to compare 12.5 mg empagliflozin effectiveness and safety *vs.* 50 mg sitagliptin twice daily as an add-on triple medication in Egyptians with type 2 diabetes.

PATIENTS AND METHODS: Patients with hemoglobin A1c (HbA1c) between 53 and 86 mmol/ mol after receiving open-label either sitagliptin 50 mg (n = 85) or empagliflozin 12.5 mg (n = 85) twice daily for 12 weeks were afterward taken into account for the administration of open-label empagliflozin 12.5 mg (n = 40) and sitagliptin 50 mg (n = 28) respectively twice daily for another 12 weeks of treatment as an added-on triple therapy. Both groups of patients kept taking metformin and empagliflozin 12.5 mg or sitagliptin 50 mg twice daily as prescribed. The HbA1c change from baseline after 12 weeks of triple-added-on therapy was the main endpoint.

RESULTS: The sitagliptin group receiving empagliflozin saw a substantial drop in HbA1c, fasting and postprandial plasma glucose levels, body weight, and blood pressure compared to the starting point. As opposed to that, adding sitagliptin to the empagliflozin group non-significantly reduced HbA1c, fasting, and postprandial plasma glucose levels, and systolic blood pressure from baseline but significantly reduced body weight and diastolic blood pressure. Comparing the two groups, adding empagliflozin significantly reduced HbA1c, fasting, and postprandial plasma glucose levels (p < 0.001 for all except fasting plasma glucose level, p = 0.002). While the patient's weight and blood pressure were not significantly affected.

CONCLUSIONS: Empagliflozin was superior to sitagliptin in relation to glycemic control, weight, and systolic/diastolic blood pressure reduction.

Key Words:

T2DM, Empagliflozin, Sitagliptin, Triple oral antidiabetic combination, SGLT2 inhibitor, DPP4 inhibitor.

Introduction

Diabetes mellitus (DM) is a significant longterm pathological condition marked by the body's failure to perform insulin's physiological role. Over 463 million people worldwide as of today have diabetes; by 2030, that figure is projected to increase to more than five hundred million and to seven hundred million by 20451. The most prevalent form of the disease, Type 2 diabetes (T2D), is now understood to occur due to poor communication between pancreatic B-cells and organs susceptible to insulin². For those with T2D who are unable or unlikely to regulate their blood sugar levels through lifestyle adjustments, metformin is advised as the primary pharmacological therapy³. As T2D advances, metformin treatment alone is typically unable to sustain glycemic control, despite being initially successful^{3,4}. Additional therapies are necessary when, as is unavoidable, controlling blood glucose levels cannot be maintained with diet and lifestyle changes, as well as metformin as a monotherapy³. Consideration should be given to tolerability, with special attention to weight gain and hypoglycemia based on advice from the European Association for the Study of Diabetes (EASD) and the American Diabetes Association (ADA), but there are no reliable suggestions regarding which medication to use with metformin³.

The second-line therapy for T2D is suggested to be one of the five antidiabetic medication groups, on the basis of the most current accepted report from the EASD and ADA³. These include glucagon-like peptide-1 receptor agonists (GLP-1RA), sodium-glucose cotransporter-2 inhibitors (SGLT₂i), and dipeptidyl peptidase-4 inhibitors (DPP-₄i)⁵. In genuine clinical practice, DPP- $_4$ i have been accessible for more than ten years. They have excellent tolerability profiles, predictable glycemic effects, and a low risk of side effects like weight gain and hypoglycemia^{6,7}. It has been shown^{8,9} that they enhance β -cell functionality and the propensity to secrete insulin, and as a result, they might be suitable in individuals with diabetes in its early stages who still have some beta-cell function. The first and most often used medication in this class worldwide is sitagliptin^{10,11}. Although sitagliptin's effective glycemic qualities have been demonstrated¹²⁻¹⁴, its impact on non-glycemic variables like sensitivity to insulin, lipids, and body weight is still debatable.

Empagliflozin, as SGLT, i, are both powerful and selective. Empagliflozin demonstrated various pleiotropic positive outcomes in phase III trials¹⁵⁻²¹ in addition to glycemic regulation if utilized alone or as an addition to preexisting medication. Along with a reduction in overall mortality, these benefits include reducing blood pressure, losing weight, and kidney and cardiovascular benefits. Aside from having a reduced risk of hypoglycemia, empagliflozin was well tolerated¹⁵⁻²¹. Moreover, empagliflozin-treated individuals with T2D who had a significant risk of heart disease had a lower rate of death from any cause as well as the primary composite cardiovascular outcome (death from cardiovascular causes, nonfatal myocardial infarction, or nonfatal stroke)^{22,23}. For individuals with T2D, SGLT₂i is one of the 2nd or 3rd-line suggested therapeutic alternatives, and it is advised to combine SGLT₁ with DDP-₄i plus metformin²⁴.

Today, it is clear that not all patients respond to anti-diabetic medications in the same way, and the price of treating diabetes is continually rising. Additionally, the safety and effectiveness of sitagliptin or empagliflozin when used alone are well known. There is, however, a paucity of literature-based data on the safety and effectiveness of triple-drug combination therapy. Therefore, the effectiveness and safety of empagliflozin 12.5 mg and sitagliptin 50 mg twice daily, along with metformin and diet, after being added to each other as a triple therapy desiring more glycemic control in Egyptian patients with T2D who were uncontrolled after 12 weeks of therapy with dual therapy (metformin and diet, along with either sitagliptin 50 mg or empagliflozin 12.5 mg twice daily, respectively), were evaluated in our trial.

Patients And Methods

Study Design

Our 12-week, phase II, open-label, investigator-initiated prospective trial (ClinicalTrials. gov No. NCT05359341) was carried out at the Internal Medicine Clinic of October 6 University Hospital from 20th June 2021 to 20th January 2022 without receiving financial assistance from the pharmaceutical industry. Before taking part in the trial, which was carried out in accordance with the principles of Good Clinical Practice and the Declaration of Helsinki, each subject gave written informed consent.

Patients

Uncontrolled T2D patients (HbA1c > 7 % but \leq 10%), aged 30-65 years, despite following a diet and fitness plan and the administration of at least 12 weeks of metformin 1,000 mg twice daily, participated in the study. For 12 weeks, eligible patients received open-label treatment with either sitagliptin 50 mg or empagliflozin 12.5 mg twice daily in addition to their baseline metformin dosage (Phase I, not published vet). Patients having an HbA1c level between 53 and 86 mmol/mol (HbA1c > 7 % but 10%) at the end of the 12-weeks of sitagliptin 50 mg or empagliflozin 12.5 mg plus metformin period were then transferred to phase II, where empagliflozin 12.5 mg was added to those who received sitagliptin 50 mg, while for those who already received empagliflozin 12.5 mg, sitagliptin 50 mg was added to them, all administered in addition to the ongoing metformin regimen for an additional 12 weeks.

Exclusion criteria were: pregnancy; high (greater than double the normal upper limit) creatine phosphokinase, alanine aminotransferase, and aspartate aminotransferase; high bilirubin; albumin less than 3.5 g/dl; diabetic ketoacidosis; international normalized ratio > 1-2; the usage of any antidiabetic medication, excluding metformin, within the preceding 12 weeks before the beginning of phase I; any anti-diabetic medication other than study medications and metformin before beginning phase II treatment; HbA1c > 10.5%; epidermal growth factor receptor (eGFR) more than 60 mL/min/1.73 m2; recent ischemic stroke, acute coronary syndrome (ACS), or transient ischemic attack (TIA); recent receipt of weight-loss drugs, especially 3 months before being included in the study; urinary tract infection (UTI), especially for the sitagliptin receiving group; pancreatitis within six months of enrollment or during phase I, especially for the empagliflozin receiving group; and disregard for scheduled follow-up appointments.

Treatment

Patients who met the criteria and had HbA1c between 7% and 10% despite receiving stable doses of sitagliptin plus metformin (Janumet[®], MSD, Rahway, NJ, USA) were enrolled in a group receiving 12.5 mg empagliflozin (Jardiance®, Boehringer Ingelheim, Ingelheim, Frankfurt, Germany) twice daily as add-on therapy, while those with HbA1c between 7% and 10% despite receiving stable doses of empagliflozin plus metformin (Synjardy®, Boehringer Ingelheim, Ingelheim, Frankfurt, Germany) were enrolled in a group receiving an add-on therapy of sitagliptin 50 mg (Januvia[®], MSD, Rahway, NJ, USA) twice daily; both groups continued under the triple regimen for 12 weeks. At screening, weeks 12 (week 0; the start of phase II), 18, and 24 of treatment were scheduled for study visits. The trial medications were not subjected to any dosage adjustments.

Outcome Measures

As the HbA1c level is vital to curtail the complications of DM, including cognitive function impairment²⁵, so, any variation from the baseline HbA1c level at week 12 (week 0 of phase II) to week 24 after addition of one treatment to the other, if HbA1c is still 7-10% was the first key effectiveness variable, in addition to three crucial second efficacy variables: (i) modification of fasting plasma glucose (FPG) and postprandial plasma glucose (PP); (ii) body weight fluctuation; and (iii) variations in systolic and diastolic blood pressure (DBP/SBP).

Vital signs, clinical laboratory results, and adverse events (AEs; using preferred terminology in accordance with version 17.1 of the Medical Dictionary for Drug Regulatory Activities) served as the safety endpoints. All emergent AEs with commencement following the initial dose of sitagliptin or empagliflozin prescribed in our study and for up to 7 days following the study's last medication dosage were managed. The AEs of particular relevance were hypoglycemia, genitourinary infections, hypersensitivity reactions, diabetic ketoacidosis, acute pancreatitis, hypotension, and dehydration. Events with a plasma glucose content of less than 3.9 mmol/L (70 mg/dl) were confirmed to be hypoglycemia AEs.

Statistical Analysis

The full analysis set, or all patients who took phase II medicines for 12 weeks and had post-baseline efficacy variables measured after the treatment period, were used for efficacy analyses. Additionally, assessments of safety characteristics were performed on the safety analysis set, which was comprised of every patient who had taken at least one dosage of the trial drug. The mean standard deviation (SD) for continuous variables and n (%) for categorical variables, respectively, were used to indicate the baseline characteristics of the individuals. Version 22 of the SPSS statistical software program (IB Corp., Armonk, NY, USA) was used for all results. Comparisons between two groups for quantitative parametric values were made using the Student's *t*-test. The Pearson's Chi-square test was utilized to compare categorical variables. If the p-value was lower than 0.05, the 95% confidence interval was used. For each treatment group, the numbers and percentages of all adverse events, AEs that resulted in drug cessation, and AEs of particular concern (such as hypoglycemia, UTIs, and diabetic ketoacidosis) were documented.

Results

Patients

In Figure 1, an enrollment flow chart is displayed. Following the completion of written informed consent, in a random assignment, 170 patients were given either 50 mg of sitagliptin (n = 85) or 12.5 mg of empagliflozin (n = 85) as an add-on to metformin and diet, of whom 157 (92.1%) completed all 12 weeks of treatment. In the sitagliptin group, 40 patients with HbA1c 7-10% entered the next phase (another 12-week treatment) by adding 12.5 mg empagliflozin twice daily, searching for more therapeutic control, while in the empagliflozin group, 28 patients entered into phase II by adding sitagliptin 50 mg twice daily. They were all incorporated into the full and safety analysis set after finishing phase II (12-week therapy).

With the exception of a female predominance in the sitagliptin group, baseline characteristics, and demographic variables were evenly distributed amongst the two groups. The average patients' age was 53.5 ± 9.57 years for the sitagliptin group and 53.1 ± 8.96 years for the empagliflozin group. The HbA1c values in the sitagliptin and empagliflozin groups were $8.3 \pm 0.71\%$ and $8.1 \pm 0.76\%$, respectively, at baseline. Patients weight, FBG, PP, SBP, and DBP values were 92.8 ± 15.4 kg, 160.7 ± 45.5 mg/dl, 216.2 ± 53.87 mg/dl, 132.1 ± 10.58 mmHg and 84.1 ± 7.3 mmHg for the sitagliptin group, while they were 92.9 ± 16.1 kg, 147.6 ± 34.97 mg/dl, 221.5 ± 51.36 mg/dl, 131.3 ± 11.0 mmHg, and 80.6 ± 6.2 mmHg for the empagliflozin group, respectively, and all were well compiled in Table I.

Efficacy

Table II demonstrates the efficacy of both groups after 12 weeks of treatment. With sitagliptin, the mean HbA1c values were $7.9 \pm 1.8\%$ (p = 0.253), and with empagliflozin, they were $6.7 \pm 0.9\%$ (p < 0.001). Empagliflozin caused a statistically significant reduction in HbA1c values (p < 0.001). With sitagliptin, the mean FPG levels were 149.5 ± 54.9 mg/dL (p = 0.412), while with empagliflozin, the mean FPG values were 116.9

 \pm 28.7 mg/dL (p < 0.001), with a substantially higher decrease in the empagliflozin group (p = 0.002). Mean PP values were 212.1 \pm 91.6 mg/ dl with sitagliptin (p = 0.829) and 147.8 \pm 38.7 mg/dL with empagliflozin (p < 0.001), with a significantly higher decrease in the empagliflozin group (p < 0.001). The body weight reduced dramatically in the sitagliptin group (91.8 \pm 15.8 kg; p < 0.003) as well as in the empagliflozin group (91.1 \pm 15.9 kg; p = 0.003) without a difference of significance between the two groups (p = 0.870).

As regards blood pressure, DBP significantly decreased in the sitagliptin group as well as the empagliflozin group (p = 0.05 and 0.01, respectively), but the decrease was significantly observed in the empagliflozin group (0.024). However, SBP notably improved in those using empagliflozin (p = 0.008).



Figure 1. Flow chart of patient enrolment.

Parameters	Sitagliptin (n = 28)	Empagliflozin (n = 40)	<i>p</i> -value
Gender, n %			
Male	11 (39.3 %)	24 (60 %)	< 0.001
Female	17 (60.7 %)	16 (40 %)	
Age (years)			
MinMax.	35 - 70	30 - 66	0.862
Mean \pm SD	53.500 ± 9.5704	53.100 ± 8.9637	
Body weight (Kg)			
MinMax.	60 - 121	55 - 127	0.979
Mean \pm SD	92.839 ± 15.4315	92.943 ± 16.0518	
HbA1c (%)			
MinMax.	7.0 - 10	7.1 -10.0	0.285
Mean \pm SD	8.275 ± 0.7127	8.080 ± 0.7630	
FPG (mg/dl)			
MinMax.	56 - 242	86 - 237	0.207
Mean \pm SD	160.679 ± 45.5364	147.600 ± 34.9724	
PP (mg/dl)			
MinMax	122 - 313	129 - 314	0.683
Mean \pm SD	216.179 ± 53.8730	221.525 ± 51.3615	
SBP (mmHg)			
MinMax.	120 - 170	110 - 160	0.739
Mean \pm SD	132.143 ± 10.5785	131.250 ± 11.0215	
DBP (mmHg)			
MinMax.	70 - 110	70 - 90	0.039
Mean \pm SD	84.107 ± 7.3350	80.625 ± 6.2211	

Table I. Data on both groups' demographics and baselines.

Fasting plasma glucose (FPG), postprandial plasma glucose (PP), systolic and diastolic blood pressure (DBP/SBP).

Figure 2 reveals significantly (p < 0.001) that patients with controlled HbA1c (< 7%) are more likely to be in the empagliflozin group than those treated by sitagliptin (90% vs. 35.7 %, respectively). Partially controlled HbA1c (7-10%) patients who needed another treatment option for more control were higher in the sitagliptin group than the empagliflozin group (53.6% vs. 10%). At the same time, patients with uncontrolled HbA1c (\geq 10%) who needed an insulin option to be controlled were also lower in the empagliflozin group than the sitagliptin group (0% *vs.* 10.7%).

Safety

The number of AEs over the course of the 12-week study was comparable in both treatment groups, as shown in Table III's AEs statistics. There were no cases of ketoacidosis, pancreatitis,

Table II. Clinical results after 12-week therapy period in both groups were compared to baseline.

Parameters	Sitagliptin as add on (n = 28)	<i>p</i> -value	Empagliflozin as add on (n = 40)	<i>p</i> -value	<i>p</i> -value after comparing both groups
HbA1c (%)					
Mean ± SD	7.943 ± 1.7549	0.253	6.698 ± 0.8592	< 0.001*	< 0.001*
FBG (mg/dl)					
Mean \pm SD	149.500 ± 54.8706	0.412	116.925 ± 28.6682	< 0.001*	0.002*
PP (mg/dl)					
Mean \pm SD	212.071 ± 91.6111	0.829	147.800 ± 38.7101	< 0.001*	< 0.001*
SBP (mmHg)					
Mean \pm SD	129.643 ± 8.7060	0.1	127.250 ± 7.7584	0.008*	0.238
DBP (mmHg)		0.054		0.014	0.004
Mean \pm SD	81.607 ± 7.3350	0.05*	78.000 ± 5.5238	0.01*	0.024*
Body weight (Kg)	01 5(0 + 15 005(0.00*	01 105 + 15 0004	0.000*	0.070
Mean \pm SD	91.768 ± 15.8076	0.03*	91.125 ± 15.9224	0.003*	0.870

Fasting plasma glucose (FPG), postprandial plasma glucose (PP), systolic and diastolic blood pressure (DBP/SBP).



10%)

Empagliflozin as add on (n = 40)

Figure 2. Efficacy of empagliflozin vs. sitagliptin on HbA1c when added to each other.

Sitagliptin as add on (n = 28)

(HbA1C 7-10%)

hypoglycemia, dehydration, hypersensitivity, or fatalities during the course of the therapy. However, UTI incidence in the empagliflozin group (7.5%) (the novel medication mechanism, which resulted in high levels of glucose being discharged in the urine, was most likely to blame) was reported to be double than that in the sitagliptin group (3.6%), but it was easily controlled and did not lead to any discontinuation in either group. As with nasopharyngitis, headache, hypotension, and gastrointestinal tract (GIT), upset occurred in both arms in nearly equal proportion and also with no discontinuation. Only one female patient suffered from a genital infection in the empagliflozin arm, but without discontinuation of the study treatment.

Table III. Adverse events in both groups during therapy.

AEs	Sitagliptin as add on (n = 28)	Empagliflozin as add on (n = 40)
One or more adverse effect	4 (14.3%)	2 (5%)
One or more adverse effect	0 (0%)	0 (0%)
leading to discontinuation		
Nasopharyngitis	1 (3.6%)	1 (2.5%)
Headache	3 (10.7%)	4 (10%)
UTI	1 (3.6%)	3 (7.5%)
Hypoglycemia	0 (0%)	0 (0%)
Genital infection	0 (0%)	1 (2.5%)
Hypersensitivity reactions	0 (0%)	0 (0%)
Pancreatitis	0 (0%)	0 (0%)
Hypotension	1 (3.6%)	1 (2.5%)
Dehydration	0 (0%)	0 (0%)
GIT upset	2 (7.1%)	2 (5%)
Diabetic ketoacidosis	0 (0%)	0 (0%)
Death	0 (0%)	0 (0%)

Gastrointestinal tract (GIT), urinary tract infection (UTI).

Discussion

Our study was in agreement with previous research²⁶ in that it was possible to improve glycemic control in untreated T2D patients without an increase in hypoglycemia by using a combination of metformin and low-hypoglycemic-risk anti-diabetic medications such as DPP₄ i or SGLT₂i.

Clinically significant decreases in HbA1c levels, plasma glucose concentrations, blood pressure, and body weight were seen when empagliflozin was used alone or as part of combined therapy (as a single-pill treatment or add-on)²⁷. It was safe to add it to an oral anti-diabetic regimen for T2D patients whose HbA1c levels had significantly decreased and had inadequate glycemic control^{28,29}. Another study³⁰ revealed that when canagliflozin was introduced to metformin monotherapy-inadequately managed T2D, compared to placebo, it was well tolerated, enhanced glycemic management, and decreased body weight over the course of 24 weeks, compared to sitagliptin over the course of 52 weeks.

DPP-₄i are a well-tolerated and efficient second-line treatment for uncontrolled T2D, although they have no effect on body weight^{28,29,31-33}. A meta-analysis³⁴ revealed that combining vildagliptin with metformin significantly decreased HbA1c, FPG, and body weight.

When talking about the triple therapy (DPP₄i plus SGLT₂i as an add-on to basic metformin), two studies^{32,33} evaluated the single tablet combination with the individual components utilizing empagliflozin and linagliptin in treatment-naive patients³³, and as an addition to metformin³². Both studies compared the single-pill combination with the individual components. In both studies, after 24 weeks, when compared to each component alone, the HbA1c reductions for the empagliflozin/linagliptin single-tablet formulation were significantly higher (p < 0.001)³³, and at week 52, the efficacy remained unchanged³².

Also, it was revealed³⁵ that in patients with poorly controlled T2D, dapagliflozin and metformin were both effective and well-tolerated when combined with gemigliptin as a triple therapy for 24 weeks.

According to safety, compared to placebo, combinations of empagliflozin were well tolerated, and monotherapy was not associated with a higher risk of hypoglycemia or genital infections. Although empagliflozin did not cause diabetic ketoacidosis more frequently than a placebo in clinical studies²⁷ up until now, doctors should be aware of the risk of this unusual occurrence. Similarly, DP- P_4 i demonstrated advantages in terms of well-tolerance and no elevated risk of hypoglycemia when used as a second-line treatment for T2D³¹.

The percentage of participants experiencing AEs over the course of 52 weeks was comparable across treatment groups when comparing DPP,i and SGLT_i administered in combination as single-tablet therapy with each drug's separate component. No hypoglycemia-related AEs necessitating treatment were seen³². Nevertheless, another clinical trial³⁰ found that, over a 52-week period, the overall incidences of AEs and discontinuation due to AEs were generally comparable between groups receiving canagliflozin 100 mg, canagliflozin/sitagliptin, and placebo/sitagliptin, with a somewhat greater incidence in the canagliflozin 100 mg group. When comparing the groups, the sitagliptin group experienced more serious AEs and more AEs that resulted in discontinuation.

Because there is little difference in HbA1c with SGLT₂i vs. DPP-₄i as add-ons to metformin, clinical practitioners should base their decision between these glucose-lowering drugs on other efficacy criteria (such as cardiovascular and kidney protection, blood pressure changes, body weight, or safety profiles) rather than HbA1c levels³⁶.

In more than one trial³⁷, when comparing SGLT₂i to DPP₄i, there was a statistically significant decrease in HbA1c at \geq 1 year, but there was no statistically significant difference at \leq 6 months [MD (95% CI) = 0.05% (0.16, 0.05)]. Whether the study was longer than six months or shorter than a year, SGLT₂i significantly contributed to greater weight loss than DPP₄i.

Significant drops in body weight were observed in retrospective cohort research³⁸ on the impact of dapagliflozin addition to the treatment plan for T2D patients in Turkey, from 89.2 kg at baseline to 86.3 kg in the 3rd month (mean difference: -2.49) and to 85.1 kg in the 6th month (mean difference: -3.83; p < 0.001 for each). Systolic blood pressure was found to have significantly decreased after therapy, going from 131.9 mmHg at baseline to 126.1 mmHg in the 3rd month (mean difference -6.68) and to 124.1 mmHg in the 6^{th} month (mean difference -7.78) (p < 0.001 for each). During the 3rd and 6th months of treatment, the diastolic blood pressure significantly decreased from 81.2 mmHg at baseline to 77.6 mmHg and 76.8 mmHg, respectively (mean difference: -4.16 and -4.29, respectively; p < 0.001 for each).

Our current study is almost compatible with the previously mentioned studies^{37,38}, in which adding empagliflozin for 12 weeks to uncontrolled

(HbA1c is > 7% and <10%) Egyptian T2D patients after at least 12 weeks being treated with sitagliptin plus metformin caused a significant decrease in HbA1c as well as improvement in blood pressure and a reduction in body weight compared to the opposite (adding sitagliptin to uncontrolled empagliflozin plus metformin patients).

Finally, as a second-line medication to metformin for T2D in the US with or without cardiovascular disease, empagliflozin was more affordable than sitagliptin (at a threshold of \$50,000/QALY)³⁹. As a result, the utilization of combination therapy with DPP₄ i and SGLT₂ i early in the management of T2D is supported by the benefit of targeting several pathophysiological pathways for T2D. SGLT₂ i results in a more significant HbA1c decrease, a greater reduction in weight, and a drop in blood pressure, but it also comes with more non-serious AEs, such as UTIs and vaginal infections. These results must be interpreted carefully due to the limited number of trials.

Only three-month patient follow-up is considered one of the important limitations of our study, and low funding and patient non-compliance affected our trial sample size. Also, the COVID-19 pandemic affected the out-patient flow rate to the hospital clinic.

Conclusions

Our study showed that sitagliptin and empagliflozin can be utilized as effective add-on agents in T2D patients who need more than two oral antidiabetics. More precisely, compared to sitagliptin combinations, empagliflozin combinations were more successful in lowering HbA1c, FPG, and PP, as well as improving blood pressure and body weight. Finally, the combination of empagliflozin plus sitagliptin and metformin was concluded to be effective, safe, and tolerable.

Authors' Contributions

H.G.Z., A.M.A., and M.A.A.M. were in charge of the study's concept and execution, processing of data, assessment and interpretation, methodology, and writing; H.M.R. and H.F.S. were in charge of supervision, article drafting, and revision. All authors read and approved the final published version of the manuscript.

Ethics Approval

The Institutional Review Board and Ethics Committee of October 6 University (Approval Number: PDC-Ph-2204018) approved the study. The study was conducted under the principles outlined in the Declaration of Helsinki.

Informed Consent

Written informed consent was obtained from all the participants in the study.

Funding

This research received no external funding.

Data Availability

The datasets used and/or analyzed during the current study are available from the corresponding author upon reasonable request.

Conflicts of Interest

The authors declare no conflicts of interest.

Acknowledgments

We thank Dr. Mahmoud Samy for his continuous technical assistance and support.

References

- Saeedi P, Petersohn I, Salpea P, Malanda B, Karuranga S, Unwin N, Colagiuri S, Guariguata L, Motala AA, Ogurtsova K. Global and regional diabetes prevalence estimates for 2019 and projections for 2030 and 2045: Results from the International Diabetes Federation Diabetes Atlas. Diabetes Res Clin Pract 2019; 157: 107843.
- Kahn SE, Cooper ME, Del Prato S. Pathophysiology and treatment of type 2 diabetes: perspectives on the past, present, and future. Lancet 2014; 383: 1068-1083.
- 3) Inzucchi SE, Bergenstal RM, Buse JB, Diamant M, Ferrannini E, Nauck M, Peters AL, Tsapas A, Wender R, Matthews DR. Management of hyperglycemia in type 2 diabetes: a patient-centered approach: position statement of the American Diabetes Association (ADA) and the European Association for the Study of Diabetes (EASD). Diabetes Care 2012; 35: 1364-1379.
- Kahn SE, Haffner SM, Heise MA, Herman WH, Holman RR, Jones NP, Kravitz BG, Lachin JM, O'Neill MC, Zinman B, Viberti G. Glycemic durability of rosiglitazone, metformin, or glyburide monotherapy. N Engl J Med 2006; 355: 2427-2443.
- American Diabetes Association. 9. Pharmacologic Approaches to Glycemic Treatment: Standards of Medical Care in Diabetes-2020. Diabetes Care 2020; 43: S98-S110.
- 6) Ahrén B. DPP-4 Inhibition and the Path to Clinical Proof. Front Endocrinol 2019; 10: 376.
- Jalaludin MY, Deeb A. Efficacy and safety of the addition of sitagliptin to treatment of youth with type 2 diabetes and inadequate glycemic control

on metformin without or with insulin. Pediatric Diabetes 2022; 23: 183-193.

- Bosi E. Time for testing incretin therapies in early type 1 diabetes? J Clin Endocrinol Metab 2010; 95: 2607-2609.
- Davis H, Jones Briscoe V, Dumbadze S, Davis SN. Using DPP-4 inhibitors to modulate beta cell function in type 1 diabetes and in the treatment of diabetic kidney disease. Expert Opin Investig Drugs 2019; 28: 377-388.
- 10) Lee M, Rhee MK. Sitagliptin for Type 2 diabetes: a 2015 update. Expert Rev Cardiovasc Ther 2015; 13: 597-610.
- Plosker GL. Sitagliptin: a review of its use in patients with type 2 diabetes mellitus. Drugs 2014; 74: 223-242.
- 12) Daniele G, Tura A, Dardano A, Bertolotto A, Bianchi C, Giusti L, Kurumthodathu JJ, Del Prato S. Effects of treatment with metformin and/or sitagliptin on beta-cell function and insulin resistance in prediabetic women with previous gestational diabetes. Diabetes Obes Metab 2020; 22: 648-657.
- 13) Kutoh E, Hirate M, Wada A. Distinct glucose-lowering properties in good responders treated with sitagliptin and alogliptin. Int J Clin Pract 2015; 69: 1296-1302.
- Monami M, Lamanna C, Desideri CM, Mannucci E. DPP-4 inhibitors and lipids: systematic review and meta-analysis. Adv Ther 2012; 29: 14-25.
- 15) Haering HU, Merker L, Christiansen AV, Roux F, Salsali A, Kim G, Meinicke T, Woerle HJ, Broedl UC. Empagliflozin as add-on to metformin plus sulphonylurea in patients with type 2 diabetes. Diabetes Res Clin Pract 2015; 110: 82-90.
- 16) Häring H, Merker L, Seewaldt-Becker E, Weimer M, Meinicke T, Broedl U, Woerle H. EMPA-REG MET Trial Investigators Empagliflozin as add-on to metformin in patients with type 2 diabetes: a 24-week, randomized, double-blind, placebo-controlled trial. Diabetes Care 2014; 37: 1650-1659.
- 17) Häring HU, Merker L, Seewaldt-Becker E, Weimer M, Meinicke T, Woerle HJ, Broedl UC, Investigators E-RMT. Empagliflozin as add-on to metformin plus sulfonylurea in patients with type 2 diabetes: a 24-week, randomized, double-blind, placebo-controlled trial. Diabetes Care 2013; 36: 3396-3404.
- 18) Kovacs C, Seshiah V, Swallow R, Jones R, Rattunde H, Woerle H, Broedl U, investigators ERPt. Empagliflozin improves glycaemic and weight control as add-on therapy to pioglitazone or pioglitazone plus metformin in patients with type 2 diabetes: a 24-week, randomized, placebo-controlled trial. Diabetes Obes Metab 2014; 16: 147-158.
- 19) Kovacs CS, Seshiah V, Merker L, Christiansen AV, Roux F, Salsali A, Kim G, Stella P, Woerle HJ, Broedl UC. Empagliflozin as add-on therapy to pioglitazone with or without metformin in patients with type 2 diabetes mellitus. Clin Ther 2015; 37: 1773-1788.e1771.

- Merker L, Häring HU, Christiansen A, Roux F, Salsali A, Kim G, Meinicke T, Woerle H, Broedl U, investigators EREM. Empagliflozin as add-on to metformin in people with type 2 diabetes. Diabet Med 2015; 32: 1555-1567.
- 21) Roden M, Weng J, Eilbracht J, Delafont B, Kim G, Woerle HJ, Broedl UC. Empagliflozin monotherapy with sitagliptin as an active comparator in patients with type 2 diabetes: a randomized, double-blind, placebo-controlled, phase 3 trial. Lancet Diabetes Endocrinol 2013; 1: 208-219.
- 22) Voors AA, Angermann CE, Teerlink JR, Collins SP, Kosiborod M, Biegus J, Ferreira JP, Nassif ME, Psotka MA, Tromp J. The SGLT2 inhibitor empagliflozin in patients hospitalized for acute heart failure: a multinational randomized trial. Nat med 2022; 28: 568-574.
- 23) Zinman B, Wanner C, Lachin JM, Fitchett D, Bluhmki E, Hantel S, Mattheus M, Devins T, Johansen OE, Woerle HJ. Empagliflozin, cardiovascular outcomes, and mortality in type 2 diabetes. N Engl J Med 2015; 373: 2117-2128.
- 24) Inzucchi SE, Bergenstal RM, Buse JB, Diamant M, Ferrannini E, Nauck M, Peters AL, Tsapas A, Wender R, Matthews DR. Management of hyperglycemia in type 2 diabetes, 2015: a patient-centered approach: update to a position statement of the American Diabetes Association and the European Association for the Study of Diabetes. Diabetes care 2015; 38: 140-149.
- 25) Maan H, Meo S, Rouq F, Meo I. Impact of Glycated Hemoglobin (HbA1c) on cognitive functions in Type 2 diabetic patients. Eur Rev Med Pharmacol Sci 2021; 25: 5978-5985.
- 26) Hung WT, Chen YJ, Cheng CY, Ovbiagele B, Lee M, Hsu CY. Metformin plus a low hypoglycemic risk antidiabetic drug vs. metformin monotherapy for untreated type 2 diabetes mellitus: A meta-analysis of randomized controlled trials. Diabetes Res Clin Pract 2022; 189: 109937.
- Hershon KS. Options for empagliflozin in combination therapy in type 2 diabetes mellitus. Int J Gen Med 2016; 9: 155-172.
- 28) Chadha M, Das AK, Deb P, Gangopadhyay KK, Joshi S, Kesavadev J, Kovil R, Kumar S, Misra A, Mohan V. Expert Opinion: Optimum Clinical Approach to Combination-Use of SGLT2i+ DPP4i in the Indian Diabetes Setting. Diabetes Ther 2022; 13: 1097-1114.
- 29) Wazir N, Rehman SU. Efficacy and safety of empagliflozin as add-on therapy in patients of type-2 diabetes mellitus. JGMDS 2022; 9: 24-27.
- 30) Lavalle-González F, Januszewicz A, Davidson J, Tong C, Qiu R, Canovatchel W, Meininger G. Efficacy and safety of canagliflozin compared with placebo and sitagliptin in patients with type 2 diabetes on background metformin monotherapy: a randomised trial. Diabetologia 2013; 56: 2582-2592.
- Association AD. 7. Approaches to glycemic treatment. Diabetes Care 2015; 38: S41-S48.

- 32) DeFronzo RA, Lewin A, Patel S, Liu D, Kaste R, Woerle HJ, Broedl UC. Combination of empagliflozin and linagliptin as second-line therapy in subjects with type 2 diabetes inadequately controlled on metformin. Diabetes Care 2015; 38: 384-393.
- 33) Lewin A, DeFronzo RA, Patel S, Liu D, Kaste R, Woerle HJ, Broedl UC. Initial combination of empagliflozin and linagliptin in subjects with type 2 diabetes. Diabetes Care 2015; 38: 394-402.
- 34) Ding Y, Liu Y, Qu Y, Lin M, Dong F, Li Y, Cao L, Lin S. Efficacy and safety of combination therapy with vildagliptin and metformin vs. metformin monotherapy for Type 2 Diabetes Mellitus therapy: a meta-analysis. Eur Rev Med Pharmacol Sci 2022; 26: 2802-2817.
- 35) Lee B, Min K, Hong E, Ku B, Kang J, Chon S, Kim J, Park M, Lee W, Kim S. IDF21-0645 SOLUTION study: Effect of gemigliptin as add-on therapy to dapagliflozin plus metformin in patients with type 2 diabetes. Diabetes Res Clin Pract 2022; 186.
- Scheen A. Reduction in HbA1c with SGLT2 inhibitors vs. DPP-4 inhibitors as add-ons to metformin

monotherapy according to baseline HbA1c: a systematic review of randomized controlled trials. Diabetes Metab 2020; 46: 186-196.

- 37) Mishriky B, Tanenberg R, Sewell K, Cummings D. Comparing SGLT-2 inhibitors to DPP-4 inhibitors as an add-on therapy to metformin in patients with type 2 diabetes: a systematic review and meta-analysis. Diabetes Metab 2018; 44: 112-120.
- 38) Ertugrul DT, Kan E, Tura CB, Tugtekin HB, Ayakta H, Celebioglu M, Yılmaz C, Utebay O, Yetkin I. Add-on therapy with dapagliflozin in routine outpatient care of type 2 diabetes patients from Turkey: a retrospective cohort study on HbA1c, body weight, and blood pressure outcomes. Int J Diabetes Dev Ctries 2022; 42: 147-160.
- 39) Reifsnider O, Kansal A, Pimple P, Aponte-Ribero V, Brand S, Shetty S. Cost-effectiveness analysis of empagliflozin versus sitagliptin as second-line therapy for treatment in patients with type 2 diabetes in the United States. Diabetes Obes Metab 2021; 23: 791-799.

7298